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The following recommendations are based on medical evidence, clinician input, and expert opinion.  The content of the document is dynamic and will be revised as new information becomes available. Local adjudication should be used until updated guidance and/or CFU are developed by the National PBM. The purpose of this document is to assist practitioners in clinical decision-making, to standardize and improve the quality of patient care, and to promote cost-effective drug prescribing.  THE CLINICIAN SHOULD USE THIS GUIDANCE AND INTERPRET IT IN THE CLINICAL CONTEXT OF THE INDIVIDUAL PATIENT.  INDIVIDUAL CASES THAT ARE OUTSIDE THE RECOMMENDATIONS SHOULD BE ADJUDICATED AT THE LOCAL FACILITY ACCORDING TO THE POLICY AND PROCEDURES OF ITS P&T COMMITTEE AND PHARMACY SERVICES.
The Product Information should be consulted for detailed prescribing information.
See the VA National PBM-MAP-VPE Monograph on these drugs at www.pbm.va.gov or http://vaww.pbm.va.gov for further information. 
	Exclusion Criteria If the answer to ANY item below is met, then the patient should NOT receive linaclotide or lubiprostone

		Mechanical gastrointestinal obstruction, known or suspected

		Age less than 18 years
	Presence of severe or frequent diarrhea
Note:  For purposes of these criteria and as causes of chronic constipation, irritable bowel syndrome (IBS) and chronic idiopathic constipation (CIC) exclude drug-induced chronic constipation and chronic constipation due to neurogenic and non-neurogenic disorders. Also see ‘Diagnostic Considerations’ below.

	Inclusion Criteria  All criteria for each diagnosis must be met.

	For the use of linaclotide in patients with irritable bowel syndrome with constipation (IBS-C):
	Men or women 18 years or older with IBS-C
	Intolerance or inadequate response to a 1-month trial of either MIRALAX  or other osmotic laxative (e.g., sorbitol, magnesium (Mg) citrate, Mg hydroxide, glycerin rectal suppositories (RS)), unless there is a contraindication or risk factor(s) for serious adverse event(s)
GI consultation (including by e-consult) is highly recommended prior to using linaclotide for IBS-C.

	For the use of lubiprostone in patients with irritable bowel syndrome with constipation (IBS-C):
	Women 18 years or older with IBS-C
	Intolerance or inadequate response to a 1-month trial of either MIRALAX (twice daily) or other osmotic laxative (e.g., sorbitol, magnesium (Mg) citrate, Mg hydroxide, glycerin rectal suppositories (RS)), unless there is a contraindication or risk factor(s) for serious adverse event(s) 
GI consultation (including by e-consult) is highly recommended prior to using lubiprostone for IBS-C.

	For the use of linaclotide or lubiprostone in patients with a diagnosis of chronic idiopathic constipation (CIC):
	Men or women 18 years or older with CIC
	Intolerance or inadequate response to 1-month trials of the following agents, unless there is a contraindication or risk factor(s) for serious adverse event(s):
· At least one bulk forming laxative (e.g., psyllium, oxidized cellulose, calcium polycarbophil) with fluids 
· Either MIRALAX (twice daily) or  other osmotic laxative (e.g., sorbitol, magnesium (Mg) citrate, Mg hydroxide, glycerin rectal suppositories (RS)) 
· At least one stool softener (e.g., docusate)

	For the use of lubiprostone in patients with opioid-induced constipation (OIC)
	Men or women 18 years or older with OIC
	Taking opioids for chronic noncancer pain 
	Intolerance or inadequate response to 1-month trials of the following agents, unless there is a contraindication or risk factor(s) for serious adverse event(s):
· One stimulant laxative (e.g., bisacodyl, sennosides)
· MIRALAX (twice daily) or other osmotic laxative (e.g., sorbitol, magnesium (Mg) citrate, Mg hydroxide, glycerin rectal suppositories (RS)) 
Bulk forming laxatives are relatively contraindicated in OIC. A stool softener (e.g., docusate) is considered to be of low benefit and low harm for OIC and may be used but is not required prior to use of lubiprostone in OIC.



	Dosage and Administration 

	Refer to the Product Information for full and up-to-date recommendations on dosage and administration.
	Indication
	Linaclotide
	Lubiprostone

	IBS-C
	290 mcg orally once daily on an empty stomach at least 30 minutes prior to first meal of the day 
Dosage in Specific Populations
· No dose adjustment is necessary based on hepatic or renal function
	8 mcg taken twice daily orally with food and water 
FDA-approved in females only
Dosage in Specific Populations
· Moderately impaired hepatic function (Child-Pugh Class B):  Dosage adjustment is not required.
· Severely impaired hepatic function (Child-Pugh Class C):  Start with 8 mcg once daily. 

	CIC
	145 mcg orally once daily on an empty stomach at least 30 minutes prior to first meal of the day 
Dosage in Specific Populations
· No dose adjustment is necessary based on hepatic or renal function
	24 mcg taken twice daily orally with food and water
Dosage in Specific Populations
· Moderately impaired hepatic function (Child-Pugh Class B):  16 mcg twice daily. 
· Severely impaired hepatic function (Child-Pugh Class C):  Start with 8 mcg twice daily. 

	OIC
	—
	Dosage is the same as for CIC. 




	How Supplied, Storage and Handling

	· Linaclotide:  Supplied in bottles of 30 capsules (145 mcg, 290 mcg). Keep in the original container. Do not subdivide or repackage. Protect from moisture. Do not remove desiccant from the container. Keep bottles tightly closed in a dry place. Store at 25°C (77°F); excursions permitted between 15°C and 30°C (59°F and 86°F).
· Lubiprostone:  Supplied in bottles of 60 capsules (8 mcg, 24 mcg) and 100 capsules (24 mcg). Store at 25°C (77°F); excursions permitted to 15° to 30°C (59° to 86°F). Protect from light and extreme temperatures.

	Initial Prescription Supply 

	· IBS-C:  30 days with 2 refills
· CIC:  30 days for linaclotide (should not be subdivided or repackaged); 1 week for lubiprostone 
· OIC:  1 week for lubiprostone

	Renewal Criteria

	· Patient experiences clinically important benefit (i.e., improved constipation and abdominal pain) after an adequate therapeutic trial and tolerates treatment. 
· Adequate therapeutic trials for both linaclotide and lubiprostone are 
· 12 week in IBS-C 
· 1 week in CIC
· 1 week in OIC (lubiprostone only)

	Issues for Consideration

	Use the more cost-effective agent for initial therapy
· For IBS-C in women and for CIC in men or women:  Linaclotide and lubiprostone are only moderately efficacious in increasing spontaneous bowel movements and improving abdominal pain. There have been no active-comparator trials with linaclotide and lubiprostone; however, neither linaclotide nor lubiprostone seem to be superior in efficacy in indirect comparisons, and these agents have similar adverse effect profiles with minimal systemic absorption. The less costly agent may be used for initial therapy as long as there is provider approval. For patients already on treatment, automatic switches are not advisable because the two agents are not equivalent. Linaclotide and lubiprostone should not be interchanged without provider approval.
· For IBS-C in men:  Linaclotide is preferred, since lubiprostone did not show evidence of efficacy in men with IBS-C. 
Lubiprostone Efficacy Is Not Established for OIC in Patients Taking Diphenylheptanes / Methadone
· Efficacy results for lubiprostone in patients with OIC who are treated with diphenylheptanes / methadone have been inconsistent. 
· Diphenylheptanes / methadone may cause a dose-dependent reduction in the activation of chloride channel-2 (ClC-2) by lubiprostone in the gastrointestinal tract, thereby possibly decreasing the efficacy of lubiprostone in a dose-dependent fashion.
· Patients taking methadone who are started on lubiprostone for OIC should be re-assessed on a regular basis to determine whether treatment is effective.
Dyspnea Associated with Lubiprostone
· In clinical trials, 3% of patients with CIC, 1% with OIC, and < 1% with IBS-C experienced transient dyspnea within an hour of taking the first dose of lubiprostone. This symptom generally resolved within 3 hours.
· Dyspnea frequently recurred with repeat dosing of lubiprostone. 
· For patients with underlying dyspnea, providers may prefer to use linaclotide rather than lubiprostone.

Geriatric Use
· Linaclotide studies did not enroll sufficient numbers of patients 65 years of age and older to determine whether there are differences in efficacy relative to younger patients.
· Lubiprostone efficacy for CIC in patients 65 years of age and older is similar to that in younger age groups. For IBS-C and OIC, there were insufficient numbers of elderly patients in clinical trials to determine whether efficacy differed by age group.
· Consider these therapies for chronic constipation in elderly patients on an individualized basis.
Use in Pregnancy and Nursing Mothers
· Linaclotide:  Pregnancy category C. In animal developmental studies, adverse fetal effects were observed only with maternal toxicity and at doses of linaclotide much higher than the maximum recommended human dose. Linaclotide should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus. Linaclotide and its active metabolite were not measurable in plasma following administration of the recommended clinical doses. It is not known whether linaclotide is excreted in human milk. Use caution when linaclotide is administered to nursing women
· Lubiprostone:  Pregnancy category C. Based on animal data, may cause fetal harm. Lubiprostone should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus. Use caution when administering lubiprostone to nursing women. 

	Diagnostic Considerations

	Diagnosis of IBS-C
· The American College of Gastroenterology (ACG) Task Force defines IBS using criteria they consider to be more clinically useful. The ACG Task Force defines IBS as abdominal pain or discomfort that occurs in association with altered bowel habits over a period of at least 3 months.
· The definitions of IBS-C that were used in clinical trials are shown below. 
	Linaclotide Clinical Trials
Modified Rome II Criteria for IBS-C
	Lubiprostone Clinical Trials
Criteria for IBS-C

	At least 3 months of abdominal pain rated at least 3 on a 0-to-10-point numeric rating scale, or abdominal discomfort with 2 or more of the following 3 features: 
1) relieved with defecation; 
2) onset associated with a change in stool frequency; and 
3) onset associated with a change in stool form 
And 
4) <3 spontaneous bowel movements (SBMs) per week, and 
5) at least one additional bowel symptom (straining, lumpy or hard stools, and 
6) sensation of incomplete evacuation during >25% of BMs.
	At least 6 months of abdominal pain or discomfort with 2 or more of the following 3 features: 
1) relieved with defecation; 
2) onset associated with a change in stool frequency; and 
3) onset associated with a change in stool form. 
And 2 or more of the following 3 features: 
1) < 3 spontaneous bowel movements (SBMs) per week, 
2) > 25% hard stools, and 
3) > 25% SBMs associated with straining.



Diagnosis of CIC
· In CIC clinical trials for both linaclotide and lubiprostone, modified Rome II criteria were used to diagnose CIC, with the main difference being the duration of CIC symptoms (3 months for linaclotide versus 6 months for lubiprostone).
	Clinical Trial Modified Rome II Criteria for Functional Constipation 

	Less than 3 Spontaneous Bowel Movements (SBMs) per week and at least one of the following symptoms for 3 months [linaclotide] or 6 months [lubiprostone]:
· Straining during greater than 25% of bowel movements
· ‘Lumpy or hard stools’ [for linaclotide] or ‘very hard stools’ [for lubiprostone] during greater than 25% of bowel movements 
· Sensation of incomplete evacuation during greater than 25% of bowel movements


Diagnosis of OIC 
· Linaclotide is not FDA-approved for OIC.
· In lubiprostone clinical trials, patients had been receiving stable opioid therapy for at least 30 days and continued opioid therapy throughout the 12-week treatment period.
· Opioid-induced constipation was defined as having less than 3 spontaneous bowel movements (SBMs) per week, with at least 25% of SBMs associated with one or more of the following conditions: (1) hard to very hard stool consistency; (2) moderate to very severe straining; and/or (3) having a sensation of incomplete evacuation.



Prepared:  July 2014.  
Contact:  Francine Goodman, PharmD, BCPS, National Clinical Pharmacy Program Manager, VA Pharmacy Benefits Management Services 
Updated versions may be found at http://www.pbm.va.gov or http://vaww.pbm.va.gov  		3


